
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Frncc. Ind~rstrial El Trebol 
Tepotzotian, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CER'TIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED ANDTESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENIB GIVEN IN ONE OR MORE OF THF 

FOLWWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑAW. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTLON AND TESTING APl6D - PlPELlNE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSl B16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSlB16-11 - FORGED FIITINGS. SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEELVALVES WELDING AND EXTENDED - BODY ENDS 

, 
FACIO-21 REV "3" 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

TgF&& SIDE (LACO)~ 
1 2 

450 N  A 315 N A  

N A  N A  
I 

Part No. AR041A08MAB830000M , P R E S S U R E  TEST 

MECHANICAL TESTS [PROP ~ C ~ l C A S )  

(Ca igo)  4" Fig. 5341 F UT WCB, API TRIM No.8 830000 DescriDtion 
Descripci6n CAST STEEL SWlNG CHECK VALVE 150 CLASS 

(VALVULA RETENCI~N TIPO COLUMPIO DE ACERO FUNDIDO CLASE 150) 
VALVE m LOW EMlSSlON CONTROL (50 PPM'S M.) [VaLVULA SWISTFADA CON CONTROL DE BUAS 
EMISIONES FUGITNAS (54 PPM'S m.) ) 

(PRUEBAS DE PRESION) 

H Y D R O S T A T I C  (PSI) 
(HIDROSTATICAl 

P N E U M A T I C  (PSI) 

TENS YIELD ELG RED BHN 

WSI WSI % % 
2ND 3RD AVG mid IST 

74.97 43.65 25 49 163 

75.84 45.82 25 48 164 

102.23 72.21 28 44 283 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUMICA (%) 

< (NRIMATICAl 

ITEM HEAT No. MATERIAL 
(PARTE1 lCOLADA1 (ASTMI 

BODY WH33480 ASTMA-216NCB 
CUERPO 

COVER WH33560 ASTMb216AUCB 
TAPA 

WEDGE WH82042 ASTMA-217ICAIS 
DISCO 

C P S v MU Si Ni Cr M 0  CU Cb 
0.188 0.850 0.027 0.015 0.404 0.048 0.025 0.020 0.036 0.001 

N o m l b t e d  fo (Nomalindo al 930 Temoer fo fiemole al 650 Enfiado en aM. 
0.209 0.901 0.032 0.015 0.411 0.050 0.043 0.008 0.035 0.001 

Nomlizated fo (Normalizado al 930 Tewer to (Temole a) 650 E&o en sin. 
0.114 0.620 0.026 0.007 0.570 0.085 13.140 0.015 0.020 0.009 

Nomialirado a (Nomlirated to) 970 Temle a (Temwr 10) 630 Cooled in a". 


